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TESTING NO 543

7.1 ASTM E662 Test Results : Flaning exposure
711 A 5% : SG3697

712 Al g A3}

Specimen no. il 2 3 33t
D¢(1.5 min) 39 29 16 28
D4(4.0 min) 186 143 160 163
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7.2 ASTM E662 Test Results : Non-flaming exposure
721 Al5% : SG3697
722 Ald A3
Specimen no. i 2 3 ot
D4(1.5 min) 1 1.1 1.1 1.1
D4(4.0 min) 136 122 70 109
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